! 5
L "’
l



http://www.tcpdf.org

TIGER PARTS LIST (Continued)

§
C PN YIN / 2 \ i -\\c_. =
158209 X\"‘ it el
QQ{D b(/ 5 47 758020
TIGERPARTS LIST <3 (" [V ¢ 48 758049
LO { 49 500054
SICE)F PART DESCRIPTION L)Qa 2 ;gggg?f
. NoO.
A ¢ s2 758061
1 758071 Chassis P 3 s Ts0si2
758090 Cowl - Steering o4 750389
up 1o serial # 0395010 43 £ o2 750133
758161 Cowl - Steering Uf)o‘ 56 750207
from serial # 0395011 < 57 750329
3 750323 Bush- Steering Shaft Y D o228
4 750323 Bush - Steering Shaft 59 500148
5 752092 Shaft - Steering (Long) P 3,60 750272
up to serial # 0395010 OV 681 750116
752102 Shaft - Steering (Long)  —y ji ¥ 62 758042
from serial # 0395011 v §e3 750237
6 750235 Steering Wheel - 13" Flat v ?> $64 750385
7 750200 Pin - Steering Wheel 2 e85 756063
8 750323 Bush - Steering Shaft v @ "e6 750316
9 750521  Collar- 5/8 x 35 5 (87 750386
10 750777 Pinion Tt J 68 758026
1o o it mu
[ 750241 Bush - Sleering (S § <
13 750775 Quadrant g Smalh § <C 71 751936
}g ;50128 Nut - Nyloc M16 § < L 72 758185
50774 Shaft - Steering (Shoit) = -
18 750405  Key- Woodruﬁ?( )&’; &% :P 750262
17 751063 Axle Beam _ —_
18 750162 Bolt - M16 x 60 B 73 750520
19 750128 Nut- Nyloc M16 74 751011
20 752057  Arm - Steering I 75 750384
21 751006  King Pin - Axle L/H 18 [Ligls
23 750241 Bush- Stesring (Small) "= 0350
24 750180  Pin- M8 x 30 ’ 7 750554
25 751042 Drag Link i\ 8C 750527
26 750347 Ball Joint 81 751049
27 750189  Nut- M10x 1.25 5 82 750200
28 750394 Nut- Nyloc (Ball Joints) o —rEI T
29 758056 Tie Rod 84 750810
30 750347  Ball Joint 3 85 750320
S 10384 Nut-Nyloc (Bal Joints) o Tanie
32 750242 L Bearing - Front Wheel 87 150338
33 750767  Rim- Half 5" 2 88 750282
34 750154  Washer- Flat " a8 1sadio
35 750104 Nut-Nyloomiz " o  Joaial
36 750200  Tube 5" foitsru B )5 1 75801
T 750201 Tyres' wrsva q30it] 92 758115
8 750514  Bellcrank - Handbrake 93 500111
ag 750388 Spr]ng Handbra ake Return 94 758147
40 752020  Rod- Handbrakd § oot 9 500176
41 750256 Grommet I(,, mﬁ? 96 758133
42 750238 Knob - Handbrake /0 758174
43 751028 Pedal - Brake ). e 0 13750 ]/4 #{/ 758208
44 751034  Pedal - Clutch va e 531514 758201
45 758100 Gearbox -7¢7 Spruckel J’O/or, 758207
4B 758103 | Sprocket —( i, (1)}t A /uf <9 e‘t 758}7.;
Hag 'Zf./ﬁ' - Wﬂb L e 4 :}J’é,ljuu 328132
S feet.. f?e,/cx At eof ’ 4400101 75079
\ 102 500260
valosole. Koo, Fredhcts

- as .

DESCRIPTION
Rod-Brake hi~b 15O 330
Chain - Drive G L -

- 'y
Arm - Selector i

Washer - 1/4 (Heavy)

Switch - Neutral

Link - Gear Lever

Clevis - Brake

Spring - Brake Rod

Nut - Nyloc (Brake Rod)

Circlip

Throltle Control Assy

Switch - Ignition

Solenoid
Screw - Set M8 x 20 \
Lever - Gear Shifl 1s¢ 1e /
Knob - Gear Lever m;fﬂ‘
Spring - Pan Lift (s¢¢ )
Clutch Assy

Pulley - Clutch  Jetbey |
Spring - Clulch \\,1,1 -
Guide - Belt pRE
Pulley - Engine .
Eleciric Clulch/Brake

i

VBelt- A35 Cuutdhn | € ‘*l
V Belt- B89 peck .

up to serial # 0895045

V Belt - B68

from serial # 0895046
Bracket - Lift Shaft

Lift Shaft

Spring - Lever Return

Lever - Lift

Handlegrip

Adjuster - Lift Chain

Arm - Inner R/H

Guide Ammn - Quter

Adjuster - Pan

Nul - Hex M16

Nut - Nyloc M16

Chain - Lift (Front) &— 688 mm

Links - Lift Chain LSALD
Housing - Cutter fmerican
Bearing Standard,
Seal ""1 [ P'.\'CL\.
Spindle

Housing - Spindle

Spacer - Bearing

Spacer - Pulley

Bush - Taper

Pulley - Spindle

Washer - Pulley

Nut - Nyloc M16 x 1.5

Blade - 732mm Long (Orange)
Blade - Complete Assy (Orangs)
Blade - 745mm Long (Black) MK ZE
Blade - Complete Assy (Black) px /f
Vane - Blade

Bult-MBx20 & 2 écuhr vitne
Nut - Nyloc M8 ) 2 oo~ vome
Tube - Grease

Tube - Roller



.

TIGER PARTS LIST (Continued)

REF

PART DESCRIPTION
NO. NO.
103 005478 End Cap
104 758102 Differential
105 750613 Key - Rear Wheel Drive
106 758011 Housing - Axle Bearing
107 758010 -Bearing - Rear Axle
108 758054 Spacer - Hub
109 758055 Hub - Wheel
110 750499 Cap - Hub
111 750412 Rim - Rear
112 750393 Nut - Wheel
113 750259 Tyre - 16 x 650 x 8
750542 MG Tyre - Mudgrip 16 x 650 x 8
114 750258 Tube - 16 x 650 x B
115 750769 Microswitch - {vagor scat
116 758021 Pad - Spring (Thick)
117 758025 Spring - Seat
118 758017 Toggle - Seat
[19 758050 Plate Assy - Seat
120 750590 Seat (Low Back) = Now AM
122 758138 Chute Assy - Calcher
123 758104 Frame - Bag Carry
124 758171 Flange - Rubber
125 758127 Frame - Flange
126 758129 Frame - Bag
127 756135 Bag - Catcher
128 758136 Handle - Catcher
129 850226 Chutle - Deflector
130 758154 Clip - "R"
131 758019 Rod - Cluich
132 750217 Conneclor Set - Grease Tube
11 YsBiwe  Chate strape | P s
+ send

PARTS NOT ILLUSTRATED

758022 Pad - Spring (Thin)
750326 Bush - Front Axle Pivot
750387 Spring - Pedal Return
750269 Baltery

750273 Key - Ignition

750193 Circlip - Rear Wheel
758099 Wiring - Loom

758101 Wiring - Neutral Swilch
750313 Clamp - Battery
750327 King Pin - Collar
750609 Washer - Engine
750611 Chain - Lift Rear
850087 Pulley - Gearbox
758023 Clamp Axle (Fixed)
758024 Clamp - Axle (Adjuster)
758014 Extension - Exhaust -
750544 Arm - Connecting UHD

(£nsume Pee
Aes A e

TIGER PARTS LIST {Continued)

REF  PART DESCRIPTION
NO. NO,
PARTS NOT ILLUSTRATED (Continued)
750542 MG Tyre - Mudgrip 16 x 650 x 8
850230 Trim - Deflector Chute
750226 Collar - Lifl Shaft
750637 Ballery Lead (+)
750550 Ballery Lead Earth (-)
758177 Socket - Qil Drain
758178 Pipe - Oil Drain
758179 Logknut - 10NB
1505k 758208 Assy.5 ¢ Fronl {beg.f,
750414 Wheel Assy - Rear
757 7;5 59/-; W\ T AUEL
S CaAr — foee 7o
41378 &

758128 Sover Ay - s
Crvcruss Aocste » Fitves

JYOO&J/ Poutr - e A f0
196 ( Cox 5(&-:%) ( Block A."‘/ﬁ)

I5C 118G x 2

T=¢ 129 v 2 Auks « bole

afF Shopiay
1€ Clettree Clukin

L dole € ARl

Saﬂk‘] IS l;gl @lal@



